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NO.158, LANE 1888, DAYE ROAD, FENGXIAN AREA, SHANGHAI,CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

SGS Ref No.
Style / Item No.

Sample Receiving Date
Test Performing Date
Test Performed

Test Result(s)

1.
2.
3.
4,
5.
6 .

(LOW TEMPERATURE EX-PROOF TYPE LIMIT SWITCHBOX),
(LOW TEMPERATURE EX-PROOF TYPE SOLENOID VALVE),
(LOW TEMPERATURE AIR PILOT VALVE),
(LOW TEMPERATURE AIR FILTER REGULATOR),
(LOW TEMPERATURE QUICK EXHAUST VALVE),

(LOW TEMPERATURE INTEGRAL MOUNTED AIR PILOT

VALVE+SOLENOID VALVE),

7. (LOW TEMPERATURE PNEUMATIC ACTUATOR)
: GZIN1710047682MR

o 1. NTS-KL2X, 2. SVX10F(P)1C5(4)-LT, 3. AOV-0X-LT, 4. AFR30-
OX-LT, 5. QEV-0X-LT, 6. AOV-OX+SV-LT, 7. NKD(S)-XXX-LT

: Sep. 27, 2017
: Sep. 27, 2017 to Oct. 20, 2017

. Selected test(s) as requested by applicant

. For further details, please refer to the following page(s)

Signed for and on behalf of
Xiamen Branch, SGS-CSTC Co., Ltd.

Sharky Xia
Approved Signatory
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Summary of Results:

No. Test Item Test Method Result Conclusion
1 Cold Test Provided by client No visible change on the samples /
2 Air Tightness Provided by client See result /
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/ : Not Apply to the judgment.
Remark: This test was subcontracted to Guangzhou Branch, SGS-CSTC Co., Ltd.

Original Sample Photo:

Fih AB,CD,EF,G
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Test Item 1: Cold Test

Sample Description: See photo
Test Method: Provided by client
Test Condition:

Temperature: -60°C
Duration: 72 hours
Lab Environment Condition: 15°C ~ 35C, 25% ~ 75%RH

Test Result:

Sample Result

AB,C,D,E,F,G No visible change on the samples

Test Photo:

After test During test
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Equipment Information:

Next Calibration

Equipment Model Equipment No. Calibration date dat
ate
High/Low
Temperature cyclic
EAW2470W | GZMR-RL-E010 2017-09-24 2018-09-23

and Damp Heat
Chamber

The testing report/certificate only refers to the sample(s) tested.

Test item 2: Air Tightness

Sample description: See photo

Test method: Provided by client

Test condition: Smear the suds on the samples and observe if there is a leakage on the surface
Lab Environment Condition: 15C ~35C, 25%RH ~ 75%RH

Test result(s):

Sample Test result
A(NTS-KL2X) No visible bubble on the samples, no air leakage
B(SVX10F(P)1C5(4)-LT No visible bubble on the samples, no air leakage
C(AOV-OX-LT) No visible bubble on the samples, no air leakage
D(AFR30-OX-LT) No visible bubble on the samples, no air leakage
E(QEV-OX-LT) No visible bubble on the samples, no air leakage
F(AOV-OX+SV-LT) No visible bubble on the samples, no air leakage
G(NKD(S)-XXX-LT) No visible bubble on the samples, no air leakage
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After test-C(AOV-OX-LT)

After test-D(AFR30-OX-LT)
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After test-E(QEV-OX-LT) After test-F(AOV-OX+SV-LT)

After test-G(NKD(S)-XXX-LT)

***End of Report***
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